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TEST REPORT CERTIFICATION

Applicant ;. JJANGSU GOODWE POWER SUPPLY TECHNOLOGY CO., LTD.
Manufacturer : JTANGSU GOODWE POWER SUPPLY TECHNOLOGY CO., LTD.
EUT Description : Wi-Fi Kit
FCCID :  2AU7J-WIFIKIT

(A) Model No. : Wi-F1 Kt

(B) Brand : GOODWE

(C) Test Voltage : DCS5V

Applicable Standards:

47 CFR FCC Part 15 Subpart C
ANSI C63.10:2013
KDB 558074 D01 DTS Meas Guidance v05102

The device described above was tested by Audix Technology (Wujiang) Co., Ltd. EMC Dept.to
determine the maximum emission levels emanating from the device. The maximum emission levels
were compared to the FCC Part 15 subpart C section 15.247 limits.

The measurement results are contained 1in this test report and Audix Technology (Wujiang) Co., Ltd.

EMC Dept. 1s assumed full responsibility for the accuracy and completeness of these measurements.
Also, this report shows that the EUT to be technically compliant with the FCC limits.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of Audix Technology (Wujiang) Co., Ltd. EMC Dept.

Date of Test: Jun.02-05, 2020 Date of Report: Jun.10, 2020

il
Prepared by ) mea , U

(Emma Hu/Assistant Administrator)

|

|
Approved & Authorized Signer - ,,}.-—3? A LA

(Ken Lu/Vice General Manager)
NS

r

TESTING
NVLAP LAB CODE 200786-0

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A4
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1. DESCRIPTION OF VERSION

Edition No. | Date of Rev. Summary Report No.
0 Dec.20, 2019 Original Report. ACWE-F1912002
Updated information for this report is as
below:
1.The antenna position changes and changes
to be welded on the PCB;

Rev. A Jun.10, 2020 ACWE-F1912002A

2. Power supply chip changes, and increased
voltage regulator capacitance;

3. Two more status-indication lights have
been added.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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2. SUMMARY OF MEASUREMENTS AND RESULTS

The EUT have been tested according to the applicable standards as referenced below.

Rule Description Results
15.207 Conducted Emission N/A
15.247(d)/ Radiated Band Edge and PASS
15.205 Radiated Spurious Emission
15.247(a)(2) | 6dB Bandwidth N/A
15.247(b)(3) | Maximum Output Power PASS

Conducted Band Edges and
15.247(d) Conducted Spurious Emission N/A
15.247 (e) Peak Power Spectral Density N/A
15.203 Antenna Requirement Compliance

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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3. GENERAL INFORMATION

3.1. Description of Device (EUT)

Description Wi-Fi Kit

Model No. Wi-Fi Kit

FCCID 2AU7J-WIFIKIT

Brand GOODWE

Applicant JIANGSU GOODWE POWER SUPPLY TECHNOLOGY CO., LTD.
No.90 Zijin Rd., New District, Suzhou, 215011, China

Manufacturer JIANGSU GOODWE POWER SUPPLY TECHNOLOGY CO., LTD.
No0.90 Zijin Rd., New District, Suzhou, 215011, China

Date of Receipt of Jun.01, 2020

Sample

Date of Test

Jun.02~05, 2020

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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3.2. Antenna Information

Frequency (MHz) | Gain(dBi)
2400-2500 3

3.3. EUT Specification Assessed in Current Report

Fundamental Channel . Data Rate
bLode Range (MHz) Number Wodtlbon (Mbps)
DSSS
802.11b 11 (DBPSK/DQPSK/CCK) Upto 11
802.11g 2412-2462 OFDM Up to 54
802.11n-HT20 T |(BPSK/QPSK/16QAM/64QAM) | Up to 144.4
Channel List
802.11 b/g/n-HT20
Channel Number Frequency (MHz)
1 2412
2 2417
3 2422
4 2427
5 2432
6 2437
7 2442
8 2447
9 2452
10 2457
11 2462
3.4. Test Power Setting&Software
Mode Channel Power Setting
1
802.11b 6
11
! Defau
802.11g 6 It
11
1
802.11n-HT20
11
Test Software BSP Version:2.3

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Mode Duty Cycle Duty Cycle Factor
802.11b 97% 0.13
802.11¢g 95% 0.22
802.11n-HT20 95% 0.22
3.6. Tested Supporting System Details (AE)
3.6.1. USB Cable
Manufacturer UGREEN
Length Im
3.6.2. Notebook
Manufacturer DELL
Model Number INSPIRON N4050

3.7. Description of Test Facility

Name of Firm

Site Location

Test Facilities

NVLAP Lab Code

Audix Technology (Wujiang) Co., Ltd. EMC Dept.

No. 1289 Jiangxing East Road, the Eastern Part of
Wujiang Economic Development Zone
Jiangsu China 215200

No.2 3m Semi-anechoic Chamber
RF Fully Chamber

200786-0

Valid until on Sep.30, 2020

(NVLAP is a signatory member of ILAC MRA)

Remark: This report shall not be imply endorsement,
certification or approval by NVLAP, NIST, or any agency
of the U.S. Federal Government.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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3.8. Measurement Uncertainty

Test Item Range Frequency Uncertainty
No.1 Conducted Disturbance 0.15MHz ~ 30MHz +3.40dB
Measurement
30MHz ~ 1GHz +5.92dB
Radiated Disturbance Measurement
(At 3m Chamber) 1GHz ~ 6GHz +6.02dB
6GHz ~ 18GHz + 6.80dB
Remark: Uncertainty = ku(y)
Test Item Uncertainty
6 dB Bandwidth +0.16 MHz
Output Power +0.12dB
Band Edges +0.38dB
Power Spectral Density +0.38dB
Emission Limitations +0.38dB

Remark: Uncertainty = ku(y)

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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4. RADIATED EMISSION MEASUREMENT

4.1.

Test Equipment

The following test equipment was used during the radiated emission measurement:
At 3m Semi-Anechoic Chamber

Item Type Manufacturer Model No. Serial No. Cal. Date Cal. Period
1. Preamplifier Agilent 8447D 2944A10922 | 2020-04-03 1 Year
2. Bi-log Antenna |SCHWARZBECK| VULB 9168 706 2020-03-10 1 Year
3. Horn Antenna ETS 3117 00218586 2020-03-16 1 Year
4. Microwave Agilent 8449B | 3008A02232 | 2020-04-03 1 Year

Preamplifier

5. | EMI Test Receiver R&S ESR7 101956 2020-04-07 1 Year
Chengyi+ NMS500+RO {190945+13000+

6. RF Cable Shenexuan 3400 3000 2020-03-18 1 Year

EMC104-SF-
7. RF Cable Chengyi NM-5000/S [190938+190942| 2019-11-22 1 Year
M-6000
8. Software Audix /e3 (9.160323)

4.2. Block Diagram of Test Setup

4.2.1.

Block Diagram of Test Setup between EUT and simulators

AC POWER SOURCE <+—

— : POWER LINE
—: SIGNAL LINE

NOTEBOOK

Wi-Fi Kit

(EUT)

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A




4.2.2.

4.2.3.

4.2.4.
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No. 2 3m Semi-Anechoic Chamber Setup Diagram (Test distance: 3m) for 9kHz-30MHz

Absorber Antenna Tower ~_
3m
EUT System Distance
Nk
I The center of the loop shall be 1m
Turn Table “ 0.8m above the ground. | |
Y L ]
Shieldifg Enclosure Metal GFound Plane Test Receiver J

No. 2 3m Semi-Anechoic Chamber Setup Diagram (Test distance: 3m) for 30MHz-1GHz

MAAAAAAAAAAAAAAAAAAAAL)/

Antenna Tower —

Absorber

Antenna height is varied from 1 mto 4 m

3m x
EUT System :
N | Distance
—
Turn Table o 0.8m
—
Shield\'nfEnclosure Metal G%:nd Plane
¢ S:Jec‘trum Amplifier
nalyzer

No. 2 3m Semi-Anechoic Chamber Setup Diagram (Test distance: 3m) for Above 1GHz

Absorber Antenna Tower —.
Antenna height is varied from 1 mto 4 m

EUT Syst 3m
ystem Distance
Nk

S

Turn Tabl 15m
urn Table
-‘\\_
—
—~ e
Shieldiﬁg Enclosure Metal GFfound Plane Spectrum Amplifier
Analyzer

Audix Technology (Wujiang )Co.,

Ltd. EMC Dept. Report No.: ACWE-F1912002A4
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4.3, Radiated Emission Limits

In any 100kHz bandwidth outside the frequency band, the radio frequency power produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level. In addition, radiated emissions which fall in restricted bands, as defined
in Section 15.205, must also comply with the radiated emission limits specified as below.

Limits
Frequency (MHz) Distance (m) dBpuV/m WV/m

0.009 - 0.490 300 67.6-20 log f(kHz) 2400/f kHz
0.490 - 1.705 30 87.6-20 log f(kHz) 24000/f kHz

1.705 - 30 30 29.5 30

30 - 88 3 40.0 100

88-216 3 43.5 150

216- 960 3 46.0 200

Above 960 3 54.0 500

74.0 dBuV/m (Peak)
Above 1000 3 54.0 dBuV/m (Average)

Remark: (1) dBuV/m =20 log (uV/m)
(2)The tighter limit applies to the edge between two frequency bands.
(3)Distance refers to the distance in meters between the measuring instrument antenna
and the closed point of any part of the device or system.
(4)Fundamental and emission fall within operation band are exempted from this
section.
(5)Pursuant to ANSI C63.10: 6.6.4.3, if the maximized peak measured value complies
with the average limit, then it is unnecessary to perform an average measurement.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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4.4. Test Procedure

Frequency Range 9kHz~30MHz:
The EUT setup on the turn table which has 0.8 m height to the ground. The turn table rotated 360
degrees and antenna fixed to 1 m to find the maximum emission level.

In order to find the maximum emission, all of the interface cables were manipulated according to
ANSI C63.10-2013 regulation.

(1) RBW = 9kHz with peak and average detector.
(2) Detector: average and peak (9kHz-490kHz)
Q.P. (490kHz-30MHz)

Frequency Range 30MHz ~ 25GHz:

The EUT setup on the turn table which has 80 cm (for 30-1000 MHz) and 1.5m (for above 1GHz)
height to the ground. The turn table rotated 360 degrees and antenna varied from 1 m to 4 m to
find the maximum emission level. Both horizontal and vertical polarization are required. In order

to find the maximum emission, all of the interface cables were manipulated according to ANSI
C63.10-2013 regulation.

Frequency below 1 GHz:
Spectrum Analyzer is used for pre-testing with following setting:

(1)RBW = 120KHz

(2)VBW >3 x RBW.

(3)Detector = Peak.

(4)Sweep time = auto.

(5)Trace mode = max hold.

(6)Allow sweeps to continue until the trace stabilizes.

(7)When peak-detected value is lower than limit that the measurement using the Q.P.
detector is not required, otherwise using Q.P. for final measurement.

Frequency above 1GHz to 10th harmonic (up to 25GHz):

Peak Dector:
(1H)RBW = 1MHz
(2)VBW >3 x RBW.

(3)Detector = Peak.

(4)Sweep time = auto.

(5)Trace mode = max hold.

(6)Allow sweeps to continue until the trace stabilizes.

(7)When peak-detected value is lower than limit that the measurement using the average
detector is not required, otherwise using average detector for final measurement.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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4.5. Measurement Results
PASSED

The EUT was tested in restricted bands and all the test results are listed in next page.

The frequency range from 9kHz to 10th harmonic(25GHz) are checked, and the emission
(9kHz~30MHz,18GHz~25GHz)not reported for there is no emission be found.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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4.5.1. Emission Measurement Results (For Below 1GHz)

Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel: (0512)63403993 Fax:(0512)63403339

Site NO. 1 NO.2 3M chamber Ant. pol.: vertical Data ND.:76

Dis. / ant. : 91ES-786-2883-3M Engineer : ShaoXin

Limit ! FCC PART 158 QP

Env. / Ins. : 21%C & 53% JESR

EUT T Wi-Fi Kit

M/N :oWi-Fi kit

Power Rating : DC 5V

Test Mode T TX 2.4GHz

Memo :
Freq. Ant. Cable Preamp  Emissicon

Factor Loss  Reading Factor Lewvel Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m  dBuv/m dB

57.382 18.37 B.82 32.61 27.85 23.495 48 .58 16.85 Peak
89.276 14.59 8.99 37.98 27.48 26.86 43.58 17.58 Peak
156.458 18.62 1.29 33.48 26.99 26.32 43.58 17.18 Peak
287.998 18.68 1.76 33.39 26.58 27.25 46. 88 18.75 Peak
312.179 18.89 1.83 33.83 26.67 27.88 46. 88 15.12 Peak
829.477 25.71 2.61 33.69 28.13 33.88 46. 88 12.12 Peak

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Audix Technology (Wu Jiang) Co. Ltd

Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China

Tel : (0512)63403993 Fax:(0512)63403339

site nO.
pis. / Ant.
Limit

Env. / Ins.
EUT

M/N

Power Rating :
I TX 2.4GHz

Test mode
MEmD

1a7.888
159,225
199,986
263.819
383.932

DL 5v

! NO.2 3M chamber
I 91BE-T7BE-2883-3M
: FCC PART 158 QP
1 21*C & 53% JESR
r Wi-Fi kit
T Wi-Fi Kit

Cable
Loss
dB

Ant. pol.: Horizontal Data NOD.:77
Engineer : ShaoXin

Preamp  Emission

Reading Factor Level Limits Margin Remark
dBuv dB dBuv/m  dBuv/m dB

42.69 27.31 32.72 43.58 18.78 Peak
38.25 26.97 31.18 43.58 12.32 Peak
42.86 26.77 31.92 43.58 11.58 Peak
46 .88 26.63 32.88 46.88 13.12 Peak
35.82 27.23 38.96 46. 88 15.84 Peak
34.94 28.15 34.76 46 .68 11.24 Peak

6@7.787

Remarks:Emission Level = Antenna factor+{able loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A



FCC ID: 2AU7J-WIFIKIT Page 17 of 60

4.5.2. Emission Measurement Results (For Above 1GHz)
Mode 802.11b Frequency TX 2412MHz

Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Site HO. : NO.2 3M chamber Ant. pol.: Horizontal Data MO.:75
Dis. / ant. @ 3117-586-2883 Engineer : ShaoXin
Limit : FCC Partls C PK
Env. / Ins. : 21%C & 53% /ESR
EUT : Wi-Fi Kit
/N : Wi-Fi kit
Power Rating : DC 5V
Test Mode i TX 882.11b 2412MHz
Memo :
Freq. Ant. Cable Preamp  Emissicn
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
4542 . 868 34.08 1.98 42.56 33.73 44.73 74.88 29.27 Peak
7239 .08 35.65 2.67 42.51 33.85 47.18 7468 26.82 Peak
15314.860 39.89 4.52 37.88  33.19 49.82 74.88  24.93 Peak

Remarks:Emission Lewvel = Antenna factor+{able loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Ssite wmO. ! NO.2 3M chamber Ant. pol.: vertical pata ND.:74
Dis. / Ant. : 3117-536-2883 Engineer : ShaoXin
Limit 1 FCC Partls C PK
Env. / Ins. : 21%C & 53% /ESR
EUT r Wi-Fi kit
M/N 1 Wi-Fi Kit
Power Rating : DC 5V
Test mode 1 TX 862.11b 2412MHz
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m dBuV/m dB
4808 . 808 34.80 1.88 42.43 33,74 44.57 74.88 29,43 Peak
1a5as . aea 37.5@ 3.48 38.22 34.28 44,92 74.88 29.88 Peak
16895, 068 41.74 4.95 36.93  32.33 51.29 74.88 22,71 Peak
16896.538 41.74 4.95 29.68 32.32 43.97 54. 88 1a.83 Average

Remarks:Emissiocn Lewvel = Antenna facter+{able loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Mode 802.11b Frequency TX 2462MHz

Audix Technology (Wu Jiang) Co. Ltd
A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Site nND. i NO.2 3M chamber Ant. pol.: Horizontal Data NO.:48
Dis. / Ant. : 3117-586-2883 Engineer : ShaoXin
Limit ! FCC Partis C PK
Env. / Ins. : 21*C & 53% /ESR
EUT : Wi-Fi kit
M/N : Wi-Fi Kit
Power Rating : DC 5V
Test sode : TX 882.11b 2452MHz
Hemo H
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Lewvel Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m  dBuv/m dB
4944, 060 34.08 1.95 41.93 33.71 44,17 7408 29.83 Peak
9544 . apa 36.94 3.40 41.39 34.18 47.55 74,068 26.45 Peak
14325. 8088 38.986 4.48 37.89 32.83 45.58 74.08 25.58 Peak
16788 .88 41.62 4.87 38.87 32.55 52.81 74,68 21.99 Peak
167@89.158 41.63 4.87 28.58 32.55 42.45 54.88 11.55 Average

Remarks:Emissiocn Lewvel = Antenna facter+{able loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Ssite wmO. ! NO.2 3M chamber Ant. pol.: vertical pata NO.:49
Dis. / Ant. : 3117-536-2883 Engineer : ShaoXin
Limit 1 FCC Partls C PK
Env. / Ins. : 21%C & 53% /ESR
EUT r Wi-Fi kit
M/N 1 Wi-Fi Kit
Power Rating : DC 5V
Test mode 1 TX 862.11b 2462MHI
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m dBuV/m dB
4916, 808 34.80 1.94 42.54 33,72 44.76 74.88 29,24 Peak
18163 . 060 37.23 3.43 39.88 34.20 45.54 74.88  28.46 Peak
16487 . aaa 41.48 4.77 39.28 32.82 52.71 74. 08 21.29 Peak
16488, 148 41.48 4.77 28.15  32.81 41.59 s4.88  12.41 Average

Remarks:Emissiocn Lewvel = Antenna facter+{able loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Mode 802.11g Frequency TX 2412MHz

Audix Technology (Wu Jiang) Co. Ltd
A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Site nND. i NO.2 3M chamber Ant. pol.: Horizontal Data NO.:6@
Dis. / Ant. : 3117-586-2883 Engineer : ShaoXin
Limit ! FCC Partis C PK
Env. / Ins. : 21*C & 53% /ESR
EUT : Wi-Fi kit
M/N : Wi-Fi Kit
Power Rating : DC 5V
Test sode 1 TX B82.11g 2412MHz
Memo H
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Lewvel Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m  dBuv/m dB
4388 . 000 34.08 1.38 45.54 33.74 47 .68 7408 26.32 Peak
7239088 35.65 2.87 41.88 33.85 45.75 74,068 28.25 Peak
12679.888 38.94 4.84 38.82 33.74 47.26 74.08 26.74 Peak
16249 .80 41.1@ 4.66 38.81 33.1@ 51.47 74,68 22.53 Peak
16258.178 41.1a 4.66 29.25 33.1@ 41.91 54.88 12.89 Average

Remarks:Emissiocn Lewvel = Antenna facter+{able loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Ssite wmO. ! NO.2 3M chamber Ant. pol.: vertical pata NO.:61
Dis. / Ant. : 3117-536-2883 Engineer : ShaoXin
Limit 1 FCC Partls C PK
Env. / Ins. : 21%C & 53% /ESR
EUT r Wi-Fi kit
M/N 1 Wi-Fi Kit
Power Rating : DC 5V
Test sode © TX B82.11g 2412MHZ
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m dBuV/m dB
4825.008 34.80 1.89 45.67 33.74 47.82 74.88  26.18 Peak
12589 . a8 33.9@ 3.95 33.7@ 33.65 47.98 74.88 26.16 Peak
16788 . aaa 41.62 4.87 38.25 32.55 52.19 74. 08 21.81 Peak
16789, 258 41.63 4.87 27.88  32.55 41.75 s4.8@  12.25 Average

Remarks:Emissiocn Lewvel = Antenna facter+{able loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Mode 802.11g Frequency TX 2462MHz

Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Site nND. i NO.2 3M chamber Ant. pol.: Horizontal Data NOD.:51
Dis. / Ant. : 3117-586-2883 Engineer : ShaoXin
Limit ! FCC Partls C PK
Env. / Ins. : 21*C & 53% /ESR
EUT : Wi-Fi Kit
M/N : Wi-Fi Kit
Power Rating : DC 5V
Test Mode : TX B82.11g 2452MHz
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss Reading Factor Lewvel Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m  dBuv/m dB
7302, 008 35.68 2.73 48.38 33.68 45.11 7408 28.89 Peak
12271.888 38.81 3.83 39.87 33.54 48.17 74,068 25.83 Peak
165684 . pB@ 41.58 4.78 38.97 32.88 52.45 74.88  21.55 Peak
16585.47@ 41.58@ 4.78 29.98 32.79 43.39 54. 68 18.61 Average

Remarks:Emissicon Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Ssite wmO. ! NO.2 3M chamber Ant. pol.: vertical pata NO.:58
Dis. / Ant. : 3117-536-2883 Engineer : ShaoXin
Limit 1 FCC Partls C PK
Env. / Ins. : 21%C & 53% /ESR
EUT r Wi-Fi kit
M/N 1 Wi-Fi Kit
Power Rating : DC 5V
Test sode © TX B82.11g 2482MHZ
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m dBuV/m dB
4918, aaa 34.08 1.94 42.83 33.72 45.85 74. 08 28.95 Peak
8872 . 008 35.87 2.99 39.88 33.82 44 .84 74.88 29.16 Peak
12884 . 088 38.73 3.73 38.91 33.44 47.93 74. 08 26.87 Peak
16691 . a8 41.61 4.86 33.86 32.57 51.96 74.88 22.84 Peak
16692.268 41.62 4.86 26.18 32.57 48.81 54,8 13.99 Average

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Mode 802.11nHT20 Frequency TX 2412MHz

Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Site nND. i NO.2 3M chamber Ant. pol.: Horizontal Data NOD.:63
Dis. / Ant. : 3117-586-2883 Engineer : ShaoXin
Limit : FCC Partis C PK
Env. / Ins. : 21*C & 53% /ESR
EUT : Wi-Fi Kit
M/N : Wi-Fi Kit
Power Rating : DC 5V
Test Mode : TX B82.11NHT28 2412MH:
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss Reading Factor Lewvel Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m  dBuv/m dB
7239.8680 35.65 2.67 43.47  33.65 48.14 74.88  25.86 Peak
11251.888 37.95 3.45 38.28 34.86 45.68 74,068 28.48 Peak
16589.880 41.55 4.82 38.24 32.69 51.92 74.88 22.88 Peak
16598.16@ 41.55 4.82 27.58 32.69 41.18 54. 68 12.82 Average

Remarks:Emissicon Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Ssite wmO. ! NO.2 3M chamber Ant. pol.: vertical Data NO.:62
Dis. / Ant. : 3117-536-2883 Engineer : ShaoXin
Limit 1 FCC Partls C PK
Env. / Ins. : 21%C & 53% /ESR
EUT r Wi-Fi kit
M/N 1 Wi-Fi Kit
Power Rating : DC 5V
Test mode 1 TX 562.11nHT28 2412MHZ
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m dBuV/m dB
4325068 34.08 1.89 42.76 33.74 44,91 74.88  29.89 Peak
9143 . 6608 36.24 3.25 39.82 34.11 45,20 74.88  28.88 Peak
12781.08 38.986 4.89 38.29 33.79 47.55 7468 26.45 Peak
16776. 008 41.67 4.98 37.78  32.47 51.88 74.88  22.12 Peak

Remarks:Emissiocn Lewvel = Antenna facter+{able loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Mode 802.11nHT20 Frequency TX 2462MHz

Audix Technology (Wu Jiang) Co. Ltd
A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Site nND. i NO.2 3M chamber Ant. pol.: Horizontal Data NOD.:72
Dis. / Ant. : 3117-586-2883 Engineer : ShaoXin
Limit ! FCC Partis C PK
Env. / Ins. : 21*C & 53% /ESR
EUT : Wi-Fi Kit
M/N : Wi-Fi Kit
Power Rating : DC 5V
Test sode 1 TX 882.11nHT28 2462MHZ
Hemo H
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Lewvel Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m  dBuv/m dB
7392.008 35.68 2.73 45,26  33.68 49,99 74.88  24.81 Peak
7394,.258 35.68 2.73 37.18 33.688 41.89 54 .88 12.11 Average
12611.0688 38.92 4.88 38.14 33.71 47.35 74.88  26.65 Peak
16895.888 41.74 .95 38.28 32.33 52.586 74,68 21.44 Peak

1
16897.128 41.74 4.95 27.98 32.32 42.27 54. 88 11.73 Average

Remarks:Emissiocn Lewvel = Antenna facter+{able loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

Ssite wmO. ! NO.2 3M chamber Ant. pol.: vertical Data ND.:73
Dis. / Ant. : 3117-536-2883 Engineer : ShaoXin
Limit 1 FCC Partls C PK
Env. / Ins. : 21%C & 53% /ESR
EUT r Wi-Fi kit
M/N 1 Wi-Fi Kit
Power Rating : DC 5V
Test mode 1 TX 582.11nHT28 2462MHZ
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m dBuV/m dB
4927 . 068 34.08 1.94 45.79 33.71 45.82 7468 25.98 Peak
4928.658 34.08 1.94 32.68 33.71 34.83 54.88 19.17 Average
87al.aa 35.886 3.15 38.3@ 34.81 43.38 7468 3a.7e Peak
16623 .88 41.57 4.83 37.72 32.65 51.47 74.88 22.53 Peak
16624 .58@ 41.57 4.83 29.81 32.865 42.76 54. 68 11.24 Average

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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4.5.3. Spurious Emission Measurement Results in Band Edge Emission
Mode 802.11b Frequency TX 2412MHz

Audix Technology (Wu Jiang) Co. Ltd

A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel: (0512)63403993 Fax:(0512)63403339

File: E\TEST DATA\2020\Reporti06\C1W200600211205_00040.EMI
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Frequency (MHz)
Site HO. : NO.2 3M chamber Ant. pol.: Horizontal Data MO.:48
Dis. / ant. @ 3117-586-2883 Engineer : ShaoXin
Limit 1 FCC Partls € PK
Env. / Ins. : 21%C & 53% /ESR
EUT T Wi-Fi Kit
M/N r Wi-Fi kit
Power Rating : DC 5V
Test sode i TX 282.11b 2412MHz
Memo :
Freq. Ant. Cable Preamp  Emissicn
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2308. 060 32.23 8.97 52.81 34.22 51.79 74.88  22.21 Peak
2412.888 32.25 8.97 187.25 34.22 186.25 74.88 -32.25 Peak

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Audix Technology (Wu Jiang) Co. Ltd

A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2020\Reporti06\C1W200600211205_00042.EMI
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data NO.:42
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C PE
Env. / Ins. : 21%C & 53% /ESR
EUT : Wi-Fi kit
M/N r Wi-Fi kit
Power Rating : DC 5V
Test Mode i TX 8682.11b 2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2308, 000 32.23 8.97 53.42 34.22 52.48 74.88  21.68 Peak
2412.888 32.25 8.97 1e2.81 34.22 181.81 74.88 -27.81 Peak

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Audix Technology (Wu Jiang) Co. Ltd

A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2020\Reporti06\C1W200600211205_00041.EMI
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: Horizontal Data MO.:41
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C AV
Env. / Ins. : 21%C & 53% /ESR
EUT : Wi-Fi kit
M/N r Wi-Fi kit
Power Rating : DC 5V
Test Mode i TX 8682.11b 2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2308, 000 32.23 8.97 44,96 34,22 43.94 54.88 18.856 Average
2411.12@ 32.25 8.97 185.59 34.22 184.59 54.88 -58.59 Average

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Audix Technology (Wu Jiang) Co. Ltd

A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2020\Reporti06\C1W200600211205_00043.EMI
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site mO. : NO.2 3M chamber Ant. pol.: vertical Data NO.:43
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C AV
Env. / Ins. : 21%C & 53% /ESR
EUT : Wi-Fi kit
M/N : Wi-Fi kit
Power Rating : DC 5V
Test Mode i TX 8682.11b 2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2308, 000 32.23 8.97 43,97 34,22 42,95 54.88  11.85 Average
2411. 204 32.25 @.97 188 .46 34.22 99.486 54.@8 -45.46 Average

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Mode 802.11b Frequency TX 2462MHz

Audix Technology (Wu Jiang) Co. Ltd
A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2020'Reporti06\C1W200600211205_00046.EMI
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Frequency (MHz)
Site NOD. i NO.2 3M chamber Ant. pol.: Horizental Data NO.:46
Dis. / Ant. : 3117-586-2883 Engineer : ShaoXin
Limit 1 FCC Partls C PK
Env. / Ins. @ 21*C & 53% /ESR
EUT 1 Wi-Fi Kit
M/N T Wi1-Fi Kit
Power Rating : DC 5V
Test mode : TX 882.11b 2462MHz
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuv/m dB
2452.888 32.28 8.99 188.66 34.21 187.72 74.88 -33.72 Peak
2483.528 32.29 8.99 57.81 34.28 56.89 74.88 17.91 Peak

Remarks:Emission Lewvel = Antenna factor+{able loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Audix Technology (Wu Jiang) Co. Ltd

A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2020\Reporti06\C1W200600211205_00044.EMI
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data ND. @44
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C PE
Env. / Ins. : 21%C & 53% /ESR
EUT : Wi-Fi kit
M/N r Wi-Fi kit
Power Rating : DC 5V
Test Mode i TX 882.11b 2462MHZ
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2452, 838 32.28 @.99 96.97 34.21 95.83 74.88 -22.83 Peak
2433.528 32.29 8.99 49.94  34.28 49.82 74.88 24,93 Peak

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Audix Technology (Wu Jiang) Co. Ltd

A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2020\Reporti06\C1W200600211205_00047.EMI
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site mO. : NO.2 3M chamber Ant. pol.: Horizontal Data MO.:47
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C AV
Env. / Ins. : 21%C & 53% /ESR
EUT : Wi-Fi kit
M/N r Wi-Fi kit
Power Rating : DC 5V
Test Mode i TX 882.11b 2462MHZ
Memo :

Freq. Ant. Cable Preamp Emission

Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2463.638 32.28 @.99 la7.8e6 34.21 186.12 54.88 -52.12 Average
2433.528 32.29 8.99 45.38 34.28 47.38 54.88 6.62 Average

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Audix Technology (Wu Jiang) Co. Ltd

A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2020\Reporti06\C1W200600211205_00045.EMI
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site mO. : NO.2 3M chamber Ant. pol.: vertical Data NO.:45
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C AV
Env. / Ins. : 21%C & 53% /ESR
EUT : Wi-Fi kit
M/N r Wi-Fi kit
Power Rating : DC 5V
Test Mode i TX 882.11b 2462MHZ
Memo :

Freq. Ant. Cable Preamp Emission

Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2452, 508 32.28 @.99 94.28 34,21 93.26 54.88 -39.26 Average
2433.528 32.29 8.99 37.62  34.28 36.70 54.88  17.3@ Average

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Mode

802.11g Frequency TX 2412MHz

AUDIX

Audix Technology (Wu Jiang) Co. Ltd

Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China

Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2020'Reporti06\C1W200600211205_00058.EMI
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Frequency (MHz)
Site NOD. i NO.2 3M chamber Ant. pol.: Horizeontal Data NOD.:58
Dis. / Ant. : 3117-586-2883 Engineer : ShaoXin
Limit 1 FCC Partls C PK
Env. / Ins. @ 21*C & 53% /ESR
EUT 1 Wi-Fi Kit
M/N T Wi1-Fi Kit
Power Rating : DC 5V
Test sode : TX B82.11g 2412MHz
Memo :
Freq Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuv/m dB
2390 . 088 32.23 @.97 59.71 34.22 58.69 74.88  15.31 Peak
2485 .3608 32.24 8.97 187 .65 34.22 186.64 74.88 -32.54 Peak

Remarks:Emission Lewvel = Antenna factor+{able loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Audix Technology (Wu Jiang) Co. Ltd

A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
Economic Development Zone JiangSu,China
Tel : (0512)63403993 Fax:(0512)63403339

File: EATEST DATA\2020\Reporti06\C1W200600211205_00056.EMI
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site mO. : NO.2 3M chamber Ant. pol.: vertical Data NO.:56
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C PE
Env. / Ins. : 21%C & 53% /ESR
EUT : Wi-Fi kit
M/N r Wi-Fi kit
Power Rating : DC 5V
Test Mode : TX B82.11g 2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2308, 000 32.23 8.97 53.59 34,22 52.57 74.88  21.43 Peak
2418.568 32.25 8.98 96.85 34.22 95.86 74.88 -21.86 Peak

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Audix Technology (Wu Jiang) Co. Ltd

A U D I X Mo.1289 Jiang Xing East Road, The Eastern Part of Wuliang
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Frequency (MHz)

site mO. : NO.2 3M chamber Ant. pol.: Horizontal Data MO.:59
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C AV
Env. / Ins. : 21%C & 53% /ESR
EUT : Wi-Fi kit
M/N r Wi-Fi kit
Power Rating : DC 5V
Test Mode : TX B82.11g 2412MHz
Memo :

Freq. Ant. Cable Preamp Emission

Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2308, 000 32.23 8.97 47.73 34,22 46.71 54,88 7.29 Average
2489.368 32.25 8.97 98.67 34.22 97.67 54.88 -43.67 Average

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data ND.:57
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C AV
Env. / Ins. : 21%C & 53% /ESR
EUT T Wi-Fi kit
M/N : Wi-Fi kit
Power Rating : DC 5V
Test Mode : TX B82.11g 2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2396 . 008 32.23 @.97 42.34 34,22 41.32 54.8@  12.68 Average
2415.6388 32.25 @.98 85.89 34.22 84.98 54.8@ -38.99 Average

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Mode 802.11g Frequency TX 2462MHz

Audix Technology (Wu Jiang) Co. Ltd
A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China
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Frequency (MHz)
Site NOD. i NO.2 3M chamber Ant. pol.: Horizeontal Data NOD.:52
Dis. / Ant. : 3117-586-2883 Engineer : ShaoXin
Limit 1 FCC Partls C PK
Env. / Ins. @ 21*C & 53% /ESR
EUT 1 Wi-Fi Kit
M/N T Wi1-Fi Kit
Power Rating : DC 5V
Test sode : TX B82.11g 2462MHZ
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuv/m dB
2466.248 32.28 8.99 l8s.88 34.21 187.86 74.88 -33.86 Peak
2483.528 32.29 8.99 69.18 34.28 68.18 74.88 5.82 Peak

Remarks:Emission Lewvel = Antenna factor+{able loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data NO.:54
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C PE
Env. / Ins. : 21%C & 53% /ESR
EUT : Wi-Fi kit
M/N r Wi-Fi kit
Power Rating : DC 5V
Test Mode : TX B82.11g 2482MHZz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2453.238 32.28 @.99 99.48 34,21 98.46 74.88 -24.45 Peak
2433.528 32.29 8.99 62.85 34.20 61.13 74.88  12.87 Peak

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: Horizontal Data MO.:53
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C AV
Env. / Ins. : 21%C & 53% /ESR
EUT : Wi-Fi kit
M/N r Wi-Fi kit
Power Rating : DC 5V
Test Mode : TX B82.11g 2482MHZz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2468, 838 32.28 @.99 98.94 34,21 935.88 54.88 -44.06 Average
2433.508 32.29 8.99 58.91 34.28 49.99 54.88 4.81 Average

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor
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FCC ID: 2AU7J-WIFIKIT Page 44 of 60
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Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data MO.:55
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C AV
Env. / Ins. : 21%C & 53% /ESR
EUT : Wi-Fi kit
M/N r Wi-Fi kit
Power Rating : DC 5V
Test Mode : TX B82.11g 2482MHZz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2459,238 32.28 @.99 86.98 34.21 85.96 54.88 -31.96 Average
2433.508 32.29 8.99 43.18 34.28 42.26 54.88 11.74 Average

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Mode 802.11nHT20 Frequency TX 2412MHz

Audix Technology (Wu Jiang) Co. Ltd
A U D | X Mo.1289 Jiang Xing East Road,The Eastern Part of Wuliang
Economic Development ZoneJiangSu,China
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Site NOD. i NO.2 3M chamber Ant. pol.: Horizeontal Data NO.:64
Dis. / Ant. : 3117-586-2883 Engineer : ShaoXin
Limit 1 FCC Partls C PK
Env. / Ins. @ 21*C & 53% /ESR
EUT 1 Wi-Fi Kit
M/N T Wi1-Fi Kit
Power Rating : DC 5V
Test mode D TX B82.11nHT28 2412MHZ
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m  dBuv/m dB
2390. 008 32.23 8.97 68.96 34.22 59.94 74.88 14.86 Peak
2487 .4408 32.24 8.97 187.74  34.22 186.73 74.88 -32.73 Peak

Remarks:Emission Lewvel = Antenna factor+{able loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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2350 2366. 2382, 2398. 2414, 2430
Frequency (MHz)
site mO. : NO.2 3M chamber Ant. pol.: vertical Data ND.:6&
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C PE
Env. / Ins. : 21%C & 53% /ESR
EUT : Wi-Fi kit
M/N r Wi-Fi kit
Power Rating : DC 5V
Test Mode i TX 8682.11nHT28 2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2308, 000 32.23 8.97 51.81 34,22 49,99 74.88 24,81 Peak
2418.728 32.25 8.98 92.54 34.22 91.55 74.88 -17.55 Peak

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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site mO. : NO.2 3M chamber Ant. pol.: Horizontal Data MO.:&65
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C AV
Env. / Ins. : 21%C & 53% /ESR
EUT T Wi-Fi kit
M/N : Wi-Fi kit
Power Rating : DC 5V
Test Mode i TX 8682.11nHT28 2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2396 . 008 32.23 @.97 43.35 34.22 47.33 54. 68 6.67 Average
2483 .168 32.24 @.97 93.15 34.22 97.14 54.88 -43.14 Average

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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site mO. : NO.2 3M chamber Ant. pol.: vertical Data ND.:67
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C AV
Env. / Ins. : 21%C & 53% /ESR
EUT T Wi-Fi kit
M/N : Wi-Fi kit
Power Rating : DC 5V
Test Mode i TX 8682.11nHT28 2412MHz
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2396 . 008 32.23 @.97 37.94 34,22 36.92 54.8@  17.88 Average
2413.368 32.25 @.98 82.24  34.22 81.25 54.8@ -27.25 Average

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Mode 802.11nHT20 Frequency TX 2462MHz

Audix Technology (Wu Jiang) Co. Ltd
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Frequency (MHz)
Site NOD. i NO.2 3M chamber Ant. pol.: Horizeontal Data NOD.:7@
Dis. / Ant. : 3117-586-2883 Engineer : ShaoXin
Limit 1 FCC Partls C PK
Env. / Ins. @ 21*C & 53% /ESR
EUT 1 Wi-Fi Kit
M/N T Wi1-Fi Kit
Power Rating : DC 5V
Test mode D TX BB82.11nHT28 2462MHZ
Memo :
Freq. Ant. Cable Preamp  Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuv/m  dBuv/m dB
24564 . 808 32.28 8.99 185.39 34.21 184.45 74.88 -38.45 Peak
2483.528 32.29 8.99 69.12 34.28 68.28 74.88 5.80 Peak

Remarks:Emission Lewvel = Antenna factor+{able loss+Reading-Preamp Factor
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site mO. : NO.2 3M chamber Ant. pol.: vertical Data NO.:E8
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C PE
Env. / Ins. : 21%C & 53% /ESR
EUT : Wi-Fi kit
M/N : Wi-Fi kit
Power Rating : DC 5V
Test Mode i TX 882.11nHT28 2462MHZ
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2453 .348 32.28 @.99 93.41 34.21 97.47 74.88 -23.47 Peak
2433 .58 32.29 @.99 56.83 34.28 55.91 7408 15.@9 Peak

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor
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site mO. : NO.2 3M chamber Ant. pol.: Horizontal Data MO.:71
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C AV
Env. / Ins. : 21%C & 53% /ESR
EUT : Wi-Fi kit
M/N : Wi-Fi kit
Power Rating : DC 5V
Test Mode i TX 882.11nHT28 2462MHZ
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2457 .848 32.28 @.99 95.92 34.21 94,98 54.88 -48.93 Average
2433.528@ 32.29 @.99 51.85 34.28 5@8.93 54. 08 3.87 Average

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor
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site mO. : NO.2 3M chamber Ant. pol.: vertical Data NO.:69
Dpis. / Ant. @ 3117-586-2883 Engineer : ShaoXin
Limit i FCC Partls C AV
Env. / Ins. : 21%C & 53% /ESR
EUT T Wi-Fi kit
M/N : Wi-Fi kit
Power Rating : DC 5V
Test Mode i TX 882.11nHT28 2462MHZ
Memo :
Freq. Ant. Cable Preamp Emission
Factor Loss  Reading Factor Level Limits Margin Remark
MHz dB/m dB dBuv dB dBuV/m  dBuV/m dB
2464, 888 32.28 @.99 89.17  34.21 88.23 54.88 -34.23 Average
2433.500 32.29 @.99 42.46  34.20 41.54 54.8@8 12.48 Average

Remarks:Emission Level = Antenna factor+Cable loss+Reading-Preamp Factor
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5.1. Test Equipment
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Item Type Manufacturer | Model No. | Serial No. Cal. Date | Cal. Period
1. | PXA signal analyzer Agilent N9030A |MY53120217 | 2020-04-07 1 Year
5.2. Block Diagram of Test Setup
PXA signal EUT NOTEBOOK
analyzer
— : SIGNAL LINE

5.3. Specification Limits (§15.247(b)(3))

The Limits of maximum Peak Output Power for digital modulation in 2400-2483.5MHz is :
1 Watt. (30dBm), and E.I.R.P.: 4Watt (36dBm)

5.4. Test Procedure

Following measurement procedure is reference to KDB 558074 D01 DTS Meas Guidance v05:

[ IMethod AVGSA-2 (Spectrum channel power)
Set span to at least 1.5 times the OBW
Set RBW =1 -5% of OBW
Set the video bandwidth (VBW) >3 x RBW.
Detector = RMS.
Trace mode = trace average at least 100 traces

(1)
2)
€)
(4)
()
(6)
(7)

(8)

Sweep = auto couple.

Compute power by integrating the spectrum across the OBW of the signal using
the instrument’s band power measurement function with band limits setequal to
the OBW band edges.

Duty cycle factor is added when duty cycle presented in chapter3.5 is < 98%.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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5.5. Test Results

PASSED.
Mode Duty Crycle | Reading Average Limit
Frequency Factor (dBm) Output Power (dBm)
(dBm)
2412 16.59 16.72
11b 2437 0.13 17.70 17.83
2462 18.21 18.34
2412 12.39 12.61
I1g 2437 0.22 13.32 13.54 30
2462 14.14 14.36
2412 12.19 12.41
11n-HT20 2437 0.22 13.30 13.52
2462 13.50 13.72

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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Agilent Spectrum Analyzer - Channel Power

@ | RF[S0¢ DC [
Center Freq 2.412000000 GHz

#IFGain:Low

M\ALIGN OFF 01:34:12 &M Jun 02, 2020

Center Freq: 2.412000000 GHz Radic Std: Mone
Trig: Free Run Avg|Hold: 100100
#Atten: 24 dB Radie Device: BTS

Ref Offset 0.8 dB
Ref 20.80 dBm

Center 2412 GHz
#Res BW 200 kHz

Channel Power

16.59 dBm /18 MHz

Span 40 MHz
#VBW 620 kHz Sweep 1.267 ms

Power Spectral Density

-57.46 dBm /Hz

IMSG

STATUS

802.11b CH6

Agilent Spectrum Analyzer - Channel Power

=7 I T R
Center Freq 2.437000000 GHz

SEMSEINT A\ BLIGN OFF 01:36:52 AM Jun 0z, 2020

Center Freq: 2.437000000 GHz Radio Std: None Frequency

—w- Trig:Free Run Avg|Hold: 100100

#IFGain:Low

Ref Offset 0.8 dB
Ref 20.80 dBm

Center 2.437 GHz
#Res BW 200 kHz

Channel Power

17.70 dBm 720 MHz

HAtten: 24 dB Radic Device: BTS

CenterFreq
2.437000000 GHz

#VBW 620 kHz ) CF Step

Power Spectral Density
Freq Offset

-56.31 dBm /Hz 0Hz

IMSG

'STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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802.11b CHI11

Agilent Spectrum Analyzer - Channel Power
S0 o [ | SEMNSE:INT A\ AUTGN OFF 01:37:44 4M 1un02, 2020

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency

—— Trig:Free Run Avg|Hold: 100100
#IFGain:Low #Atten: 24 dB

Radie Device: BTS

Ref Offset 0.8 dB
Ref 20.80 dBm

Center Freq
2.462000000 GHz

Center 2.462 GHz

Span 40 MHz
#Res BW 200 kHz #VBW 620 kHz

CF Step
Sweep 1.267 ms 4.000000 MHz

Channel Power Power Spectral Density

Freq Offset
0 Hz

18.21 dBm /20 MHz -55.80 dBm /Hz

I MSG STATUS

802.11g CHI

Agilent Spectrum Analyzer - Channel Power
gy | rF S0 oo | ] SEMSEINT A\ BLIGN OFF 01;39:28 &M Jun 02, 2020
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency

—w- Trig:Free Run Avg|Hold: 100100
#IFGain:Low HAtten: 24 dB

Radic Device: BTS

Ref Offset 0.8 dB
Ref 10.80 dBm

CenterFreq
2.412000000 GHz

Center 2.412 GHz

4 CF Step
Res BW 200 kHz #VBW 620 kHz . 4.000000 MHz

Channel Power Power Spectral Density

Freq Offset
12.39 dBm 720 MHz -61.62 dBm /Hz

0 Hz

IMSG STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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802.11g CH6

Agilent Spectrum Analyzer - Channel Power
S0 o [ | SEMNSE:INT A\ AUTGN OFF 01:40:04 AM Jun 02, 2020

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency

—— Trig:Free Run Avg|Hold: 100100
#IFGain:Low #Atten: 24 dB

Radie Device: BTS

Ref Offset 0.8 dB
Ref 10.80 dBm

Center Freq
2.437000000 GHz

Center 2.437 GHz

Span 40 MHz
#Res BW 200 kHz #VBW 620 kHz

CF Step
Sweep 1.267 ms 4.000000 MHz

Channel Power Power Spectral Density

Freq Offset
0 Hz

13.32 dBm /20 MHz -60.69 dBm /Hz

I MSG STATUS

802.11g CHI1

Agilent Spectrum Analyzer - Channel Power
gy | rF S0 oo | ] SEMSEINT A\ BLIGN OFF 01;40:58 &M Jun 02, 2020
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency

—w- Trig:Free Run Avg|Hold: 100100
#IFGain:Low HAtten: 24 dB

Radic Device: BTS

Ref Offset 0.8 dB
Ref 10.80 dBm

CenterFreq
2.462000000 GHz

Center 2.462 GHz

4 CF Step
Res BW 200 kHz #VBW 620 kHz . 4.000000 MHz

Channel Power Power Spectral Density

Freq Offset
14.14 dBm 720 MHz -59.87 dBm /Hz

0 Hz

IMSG STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A



802.11nHT20 CHI

Agilent Spectrum Analyzer - Channel Power
. I N R
Center Freq 2.412000000 GHz

#IFGain:Low

SEMSE:INT

M\ALIGN OFF
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01:41:34 &M Jun 02, 2020

Center Freq: 2.412000000 GHz
Trig: Free Run Avg|Hold: 100100
#Atten: 24 dB

Frequency

Radic Std: None

Radie Device: BTS

Ref Offset 0.8 dB
Ref 10.80 dBm

Center 2412 GHz
#Res BW 200 kHz

Channel Power

12.19 dBm /20 MHz

#VBW 620 kHz

Center Freq
2.412000000 GHz

Span 40 MHz

Sweep 1.267 ms CF Step

4.,000000 MHz

Power Spectral Density

-61.82 dBm /Hz

Freq Offset
0 Hz

IMSG

sTaTUs 3 Align Now, All required

802.11nHT20 CH6

Agilent Spectrum Analyzer - Channel Power
| FFS0o OC |
Center Freq 2.437000000 GHz

#IFGain:Low

—w- Trig:Free Run

Ref Offset 0.8 dB
Ref 10.80 dBm

Center 2.437 GHz
#Res BW 200 kHz

Channel Power

13.30 dBm 720 MHz

SEMSEINT A\ BLIGN OFF

01:42:43 AM Jun 0z, 2020

Center Freq: 2.437000000 GHz
Avg[Held: 1004100
HAtten: 24 dB

#VBW 620 kHz

Radio Std: None Frequency

Radic Device: BTS

CenterFreq
2.437000000 GHz

CF Step
4.000000 MHz

Power Spectral Density

-60.71 dBm /Hz

Freq Offset
0 Hz

IMSG

'STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A



802.11nHT20 CH11

Ag-i-lent Spectrum Analyzer - Channel Power
| RF[S00  DC |
Center Freq 2.462000000 GHz

#IFGain:Low

——

SEMSE:INT M\ALIGN OFF
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01:43:11 &M Jun 02, 2020

Center Freq: 2.462000000 GHz
Trig: Free Run Avg|Hold: 100100
#Atten: 24 dB

Radic Std: None

Frequency

Radie Device: BTS

Ref Offset 0.8 dB
Ref 10.80 dBm

Center 2.462 GHz
#Res BW 200 kHz

Channel Power

13.50 dBm /20 MHz

#VBW 620 kHz

Power Spectral Density

-59.91 dBm /Hz

Sweep 1.267 ms

Center Freq
2.462000000 GHz

Span 40 MHz CF Step

4.,000000 MHz

Freq Offset
0 Hz

IMSG

STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1912002A
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6. DEVIATION TO TEST SPECIFICATIONS

[NONE]
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